OF THE

NEW ENGLAND
WATER
ENVIRONMENT
ASSOCIATION

JOURNAL

VOLUME 48 NUMBER 3 | ISSN 10/7/7-3002 FALL 2014

ENERGY MANAGEMENT AND RESOURCE RECOVERY
Hyannis facility reduces carbon footprint through energy savings

Bio-energy promotes energy recovery at treatment plant

Lewiston-Auburn maximizes resource recovery NEWEA
Drip dispersal of wastewater effluent finds uses in New England

WORKING FOR WATER QUALITY




Are you still specifying like it’s 1955?

PATENTED MG 1 21855

Time to raise your exSPECtations!

Team EJP presents a new direction in specifications — beyond materials,
dimensions and brands—to meet your total needs for the future:

Safety Certifications * Smarts about Water ° Training for the Future
[...]
discharge and can be defined as follows:
en
o) (Pei)i=1
e i=1
* N = Unit processes
« ? = energy of process (Kj/kg)

The embodied energy is unavailable for work
as it was used to create the water quality product;
however, by reducing the energy consumed in each
unit process we reduce greenhouse gas emissions.
Furthermore, by reclaiming wastewater we reduce
the energy imparted in the water cycle through
the captured energy consumed in the creation of
the water quality. A simple diagram that shows the
flow of energy from unit process to unit process is
depicted in Figure 4.

The energy in the water cycle and associated
energy content when produced by renewable energy
reduces the carbon footprint of the reclamation treat-
ment process. The reduction in greenhouse emissions
is a function of the
energy efficiency
of the treatment
plant and can
be measured
by evaluating
the electrical
energy produced
(kW-hour) by each
pound of total
solids per unit
of time.

Unit Process 1

Unit Process...

Unit Process n

Figure 4. Energy embodied of
unit processes

| BIO-ENERGY TECHNOLOGY ADVANCES THAT PROMOTE ENERGY RECOVERY

[ —] ing staticm = machanizal treatment =0 A=l I SBRreject waler
RENEWABLE ENERGY AND [Rhid] :::::qqn == sludge reatment =w-¢:mmm o buildings
PROCESS OPTIMIZATION 10000 | & somalconsumption =B sleciricity preduction
Significant renewable energy produc- W e m e = e it = et e 2 G AT e oy s Ay 2
tion at water resource and reclamation W Srmierice ey Tam i T T
facilities may be achieved by including ' i 2T |3 L] - 3 ]

L . . T.000 F ] = = . n
anaerobic digestion processes. Biogas ] £ = = -
production has a dual purpose of &.000 =
producing electricity and combined heat B.000 1+ - - = - -
and power from thermal energy. A study 4000 : ;2 . i § : ¥ H .
of South Carolina wastewater treatment H - E = “

oy 3,000 + - - - - - - -
plants concluded that if biogas were = : y = B = ]
generated at most medium to large facili- 2000 -1 e F oo E — 1. = ; £ === LI = : : ; == ;
ties, enough energy would be produced 1000 +-hE e H - — —— - —
to heat 92,000 houses.’ There is enough o
energy in biogas typically to heat and 2 5 2 2 2 -1 g g2 2 g

power the entire treatment facility if the
system sizing and energy efficiency of
equipment is not over-designed. Digester
bio-augmentation with food wastes and Pump
other high-strength wastewaters has been  Station
shown to increase biogas production.
Additionally, biogas use provides renew-
able energy credits for treatment plants

Screens Grit High

Ul ==

Removal Rate Clarifiers Stage B

Stage A

to achieve a renewable energy portfolio Thickening
standard by reducing greenhouse gas SBR A - R
emissions from fossil fuels. The optimiza- Figure 6. Strass i
tion of biogas production can allow a treatment plant i, = Sas.
reclamation facility to be energy neutral. generalized ;;ogc;s: ) v neines
Besides installation of combined heat ! singaees.:i):r:c - E
and power for more energy production, - ﬂ -
many measures can improve plant

efficiency. For example, it is important to

correctly size and position pumps and mixers for
each process tank and to include several smaller
co-generation engines to allow for an energy effec-
tive system.

RENEWABLE ENERGY EXAMPLES

The following examples compare and contrast

the solids management operations and renewable
energy efficiencies of five facilities, including large
[>100 mgd (>378,000 m*/d)]-to medium [>6 mgd
(>23,700 m?/d)]-sized wastewater treatment facilities
looking to achieve sustainable energy independence
by augmenting imported energy use through on-site
generation. These facilities are being compared to

a 6 mgd (23,700 m?/d)] facility in Innsbruck, Austria,
which has achieved energy independence from the
electric grid through best-in-class performance.

The four facilities being compared from the U.S.
were chosen because the municipality and plant
operations staff at each facility has a record for
long-term energy reduction and use of renewable
energy. Table 3 summarizes the facility sizes and unit
process configuration.

STRASS WWTP, TWO-STAGE ACTIVATED
SLUDGE, ANAEROBIC DIGESTION
This treatment plant has an average daily flow of
approximately 6 mgd (23,700 m*/d) and produces
about 3,500 dry tons (3175 dry tonnes) of anaerobi-
cally digested biosolids per year or approximately
9 dry tons (8.2 dry tonnes) per day. The treatment
plant operates in a two-stage process of intermediate
clarification and separate sludge cycle followed by a
pre-denitrification stage. The first stage operates on
a high organic load to remove 55 to 65 percent of the
load while the second stage uses de-ammonification
to polish and achieve ammonia nitrogen limits. The
first stage is operated at a 0.5-day solids retention time
(SRT) and the second stage is operated at a 10-day SRT?

The aeration system in the activated sludge basins
is controlled by an on-line ammonia analyzer. The
process control is a feedback system, measuring the
ammonia concentrations at the effluent end of the
basins. The ammonium concentration controls the
dissolved oxygen set point in the nitrification and
the denitrification basins.

The Strass treatment plant includes combined
heat and power and has a biogas to electrical energy

Figure 5. Strass treatment plant energy production and consumption
(Wett, et al., 2007)

Intermediate Nitrification Secondary
Clarifiers

Flare

]

= il 1 S

NEWEA JOURNAL FALL 2014 | 31




Grit Primary Intermediate High Purity Secondary Reuse
Screens Removal Treatment Pumping Oxygen Clarifiers and
Reactors Outfall

/" - T T =

Centrifuge Thickening

[ .

Wet Cake Storage Gas Turbines

Anaerobic

Centrifuge
Dewaterlng Digestion g n
- . -

Figure 7. Large facility no. 1 generallzed process diagram

Y PowerPlant ﬁnare
|

22.0 —‘ @MW Usage (Billed) B Total (MW) Required
20.0
18.0
16.0
14.0
12.0
10.0 |
8.0
6.0 -
4.0 |
2.0
0.0

OProduced (MW) }—

Mega-watt Usage (MW)

2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 2012
Figure 8. Large facility no. 1 electrical production

Table 3. Wastewater treatment facility comparison

generation. This facility has an excellent
renewable energy efficiency of 6.4 kW-h/
month/lb TSS (141 kW-h/month/Kg
TSS). The plant can achieve this level of
performance due to the combined effects
of energy reduction from the de-ammoni-
fication process, dissolved oxygen control,
biogas production, and other chemical
system optimization. Figure 5 depicts the
energy production and consumption by
unit process.

Figure 6 depicts a generalized process
diagram of the facility. The diagram
shows both solids and liquids processes.

This treatment plant uses a high-purity
oxygen process and has an average daily
flow of 320 mgd (1,210,000 m*/d). The plant
produces about 75,000 dry tons (68,000
dry tonnes) of anaerobically digested
sludge annually or 210 dry tons (190 dry
tonnes) per day. The sludge is digested
anaerobically in a continuous first-stage
thermophilic operation followed by an
intermittent or cyclic second-stage. The
second-stage digester's operation cycles
every eight hours. The volatile solids
reduction is greater than 60 percent with
a 13- to 15-day HRT. The process produces
Class A biosolids for beneficial reuse

that is land applied as a soil amendment.

digested in a continuous acid gas
mesophillic operation. The volatile
solids reduction is typically 55
percent with an 11- to 12-day HRT.
The process produces Type 1 (Class
A) biosolids for beneficial reuse
that is pelletized as a fertilizer for
land application. Approximately
4.5 million to 5.5 million cubic feet
(128,000 to 156,000 cubic meters) of
biogas is converted to electricity
per day. The biogas generated from
digestion is collected and used in
an on-site power plant to create
steam that supplies hot water and
heat for the facility. The steam is
also run through a steam turbine
generator that produces electricity.
The plant generates approximately
17 percent of its power needs via
on-site power generation. This
facility has a renewable energy
efficiency of 1.9 kW-h/month/

b TSS (4.2 kW-h/month/Kg TSS)
based on the amount of on-site
power generation.

Digester gas-derived electricity
generated by the steam turbine
qualifies as a renewable source
of energy under the state’'s RPS
program. This program requires
that a minimum amount of
power that is supplied into the

Off5|te

| High Purity CcCB
Screens | Pump Grit Primary Oxygen Secondary and
IStations Removal Treatment Reactors Clarifiers Outfall
Il -
A O i
Gravity Y
Thickening
Power : = -
Flare Plant Gas Sludge Centrifuge
Turblne g . -
Holding - Thickening

Tanks

Digested Sludge
D t ) .
ewa erlng Anaerobic
- Digestion

Figure 9. Large facility no. 2 generallzed process diagram

25 f—{ B Total Electrical Demand (MW) OProduced (MW) O Purchased (MW) }—

N
o

- -
o (3]
I I

]
]
]
]

Mega-watts (MW)

o | | ] Ll Ll Ll Ll L
X P P P Q: O Q ® S I P P D DD DSOS
S S S S S S S S S B

» o"" 6}9 & S 50“ Py ‘;& & \‘{t:\ 50‘\ » ,999 & S & & & & “&* &

Figure 10. Large facility no. 2 electrical energy production

Facility Q m®/d ADF

Large facility no. 1 1,210,000 (320) | Biogas
Large facility no. 2 1,210,000 (320) | Biogas
Large facility no. 3* | 416,000 (110)
Large facility no. 4 | 385,700 (102) | Biogas
Medium facility no.1 | 79,400 (21) Biogas

Strass WWTP

*Facility is converting to landfill gas; power currently via gas fired combustion turbine (CT).

32

Fuel Source Process
(MGD)

23,700 (6) Biogas

efficiency of 38 percent. Through optimization of
the treatment processes and including a side-stream
de-ammonification process it has further decreased
energy consumption by approximately 12 percent.
The optimizations at the plant are a benchmark for
achieving energy independence through optimizing
each unit process. The plant generates approxi-
mately 8,650 kW-h/d of electricity and consumes
about 7,870 kW-h/d so it produces more than 100
percent of its power needs through on-site power

NEWEA JOURNAL FALL 2014

High Purity Oxygen (HPO)

Natural gas/CT | Activated Sludge (AS)
Activated Sludge (AS)
Activated Sludge (AS)

AS -2 Stage C, N

Approximately 7.5 million to 8 million
cubic feet (212,000 to 227,000 cubic meters)
of biogas is converted to electricity per
day. The biogas is sent to a nearby power

High Purity Oxygen (HPO) | Plant and is combusted in gas turbines; the

power is sold to the treatment plant at a
reduced rate.

The plant generates approximately
87 percent of its power needs via on-site
power generation. This facility has one of
the highest renewable energy efficiencies
at 6.7 kwW-h/month/lb TSS (14.8 kW-h/
month/Kg TSS) based on the amount of
on-site power generation. Figure 7 shows a
generalized process diagram of the facility.

Figure 8 shows the electrical energy produced by
the facility from 2002 through 2012.

The treatment plant uses a high-purity oxygen
process and has an average daily flow of 1,210,000
m®/d (320 mgd). It produces about 40,000 tons (36,000
tonnes) of anaerobic digested solids annually or 110
tons (100 tonnes) per day. The sludge is anaerobically

market come from renewable energy. The treatment
plant is given credit certificates for each megawatt
(MW)-hour of on-site electricity produced. This
facility generated $1 million in revenues from renew-
able energy in 2008 and $700,000 in 2009. Figure 9
depicts a generalized process diagram of the facility.

Figure 10 shows the electrical energy produced by
the facility from 2008 through 2010.

The treatment plant uses an activated sludge process
and has an average daily flow of 110 mgd (416,000 m®/d).
The solids treatment facilities include gravity belt
thickening, sludge equalization and blending, belt
filter press dewatering, and rotary drum drying. The
plant produces about 45,000 tons (41,000 tonnes)

of dry biosolids annually from primary and waste-
activated sludge or 125 dry tons (113 dry tonnes) per
day. The sludge is dried in direct-indirect rotary
dryers, and the waste heat supplements the natural
gas-fired gas turbines for on-site electricity produc-
tion. The process produces a Class A pelletized
fertilizer for beneficial reuse. Waste heat is collected
and used for heating and electricity production.

Much of the electricity at the facility is generated
on-site through two combustion turbine generators,
each rated for 15 MW of power. The treatment plant’s
electrical loads generally require between 10 and 12
MW, therefore only one turbine generator needs to
operate at a time. The second generator is standby.
The turbines were installed in the 1970s and were
retrofitted in the mid-1990s. Waste heat from the
turbines is used in the sludge drying process. During
on-peak periods the turbines are operated to avoid
peak demand charges. At night, the turbines produce
only enough waste heat to operate the dryers with
the remaining electrical power purchased from
the electric company. Electricity from the power
company can be purchased to supply any difference
in on-site generated power and required power.
Natural gas is provided to the plant and generates
electrical power. Natural gas is also used for sludge
drying and to provide heat for on-site buildings.

The plant generates approximately 65 percent
of its power needs via on-site power generation.
This facility has an energy efficiency of 12.7 kW-h/
month/lb TSS (28 kW-h/month/Kg TSS) based on
the amount of on-site power generation. Its energy
efficiency is higher than the other facilities since

NEWEA JOURNAL FALL 2014

33



| BIO-ENERGY TECHNOLOGY ADVANCES THAT PROMOTE ENERGY RECOVERY |

SP:ar:gn . Removal Clarlﬁers Basins CIarlﬁers Outfall

:L;l»;[I’ I&J L.!;:" 1$I>| 1=

> Rotary  Belt Ny
NG Kiln Filter Equalization/Blend
Y Dryer  Press

= - ) o2 —
Gas " " :
Turbines Pelletized

= Storage

Figure 11. Large facility no. 3 generalized process diagram

140,000
‘ D Electricity Purchased ®BTotal Electrical Demand OTurbine Electricity Produced ‘

120,000

100,000 |

Power (MW-hrs)

2000 2001 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 2012
Figure 12. Large facility no. 3 energy production

Screens Grit Primary Aeration  Secondary gﬁg
_ £ Removal Treatment Basins Clarlﬁers Outfall
=) - - (o el
/e

Y Dissolved Air Flotation

Flare =
Gas

Engines Y
Thickened >
Sludge Digested

Storage Sludge
Tanks Centrifuge | Anaerobic
U_ B Digestion

Figure 13. Large facility no. 4 generalized process diagram

25,000

‘ D Electricity Purchased mTotal Electrical Demand OEngine Electricity Produced‘

20,000

15,000 ||

10,000 |

Power (MW-hrs)

5,000

0,_
2000 2001 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 2012

Figure 14. Large facility no. 4 energy production

34 | NEWEA JOURNAL FALL 2014

Screens  Grit Primary Aeration Secondary  CCB and

natural gas is fired in combustion turbines
on-site. However, the facility plans to use

landfill gas in the future; therefore, renew-
able energy credits are not being achieved.

The facility is constructing a landfill gas
pipeline to replace the natural gas used in
sludge drying. The pipeline will save ratepayers
approximately $25 million to $65 million over
the next 20 years. The saving comes from
buying landfill gas at 48 percent of the price
of natural gas. The landfill gas would be
burned in three new 4.8-MW gas turbines at
the treatment plant.

The state where this facility is located has
increased its RPS from approximately 2.2 to
10 percent of electricity sales from renewable
energy by 2015. Additionally, state agencies
were required to increase their annual electric
energy purchase from renewable sources to
20 percent by December 2011. Figure 11 depicts
a generalized process diagram of the facility.

Figure 12 shows the energy produced at the
facility from 2000 to 2012.

LARGE FACILITY NO. 4—ACTIVATED
SLUDGE, ANAEROBIC DIGESTION

The treatment plant uses an activated sludge
process and has an average daily flow of 102
mgd (385,700 m*/d). The solids handling facili-
ties include anaerobic digestion, centrifuge
sludge thickening, filter press sludge dewa-
tering, and liquid sludge storage. The plant